
Narromine Water Supply System 

WATER QUALITY 
OPTIONS REPORT

Narromine Shire Council 

November 2023 

2.0 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 192



          Document Control 

 

 

 
Document 
Status: 

Version:  2.0 

Document 
History: 

Status Version Date Comments 

Internal draft 1.0 6/11/2023 Checked by: Hugo Brouwers 
Reviewed by: Patrick Schnelle 

For issue 2.0 8/11/2023 Reviewed by: Patrick Schelle 

    

    

Author: David Bartley 

Contact:  Annalisa Contos  
Atom Consulting 
65 Cambourne Ave  
St Ives NSW 2075 
annalisa@atomconsulting.com.au 
02 9488 7742 

File Name: NAR2203A Water quality options.docx 

 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 193



          Executive Summary 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

i 

Executive Summary 
Project background 
Narromine’s drinking water is currently supplied from four bores. Prior to 2020 these were all 
shallow bores in the upper and lower quaternary aquifers connected to the Macquarie River 
between Dubbo and Narromine. 

To increase the water supply, new deeper bores were drilled into the upper and lower tertiary 
aquifers. The water drawn from these bores was high in iron and manganese which consumed 
chlorine and caused dirty water. A temporary water treatment plant (WTP) was built in 2020 to 
remove the iron and manganese. 

Narromine’s raw water is sourced from groundwater, however the aquifer is not contained and 
potentially contaminated by: 

• current and abandoned bores on private land that are not sealed,  
• sewage treatment effluent including from onsite systems, and 
• livestock grazing in catchment. 

Narromine was assessed under the NSW Safe and Secure Water Risk Rating Framework as 
having a Level 5 risk score for water quality due to Cryptosporidium risk. The Integrated Water 
Cycle Management (IWCM) Strategy Issues Paper (PWA, 2023) identified there was a very high 
risk of chlorine resistant pathogens in the drinking water as there is currently no treatment 
barriers to control these pathogens. 

Alternative water sources such as the Macquarie River are likely to have the same risks as the 
existing bores. 

Additional treatment is therefore required to manage water quality risk and continue to supply 
safe water to Narromine. 

Options assessment 
The following options were assessed to improve Narromine’s drinking water quality: 

1. Conventional treatment with sedimentation lagoons 
2. Conventional treatment with sedimentation tank and sludge lagoons 
3. Conventional treatment with sedimentation tank and mechanical sludge dewatering 
4. Upgrade existing temporary plant. 

A triple bottom line methodology was used to assess the environmental, social and financial 
impacts of each option. This methodology aligns with NSW Government Integrated Water Cycle 
Management Information Sheet 2 (DOI, 2019) 

Environmental assessment 

All options are proposed to be located on the same site adjacent to the existing temporary 
plant. Option 1 has a footprint of 2.19 hectares compared with 1.6 hectares for Option 2, 
0.88 hectares for Option 3 and 0.53 hectares for Option 4. The potential for impact on 
biodiversity, heritage and pollution on receiving environments is therefore greater for Options 
1 and 2. 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 194



          Executive Summary 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

ii 

The earthen ponds used in Option 1 and 2 also have risks of leaks in the structure which may 
impact on the adjacent environment or groundwater. 

Option 1 and 2 also require large amounts of imported fill and protrude into the adjacent 
wetland/stormwater management area. Option 4 utilises less power and chemicals than the 
other options. 

Social assessment 

The sedimentation lagoons in Option 1 offer little for optimisation by the operator. The 
performance of filtration as a barrier to chlorine resistant pathogens is improved by well 
performing upstream sedimentation. High filtered water turbidity will also reduce the 
effectiveness of downstream chlorine and ultraviolet disinfection processes. This option 
therefore has the highest risk of process failure causing reduced water quality or treatment 
capacity. 

The ponds used in Options 1 and 2 are more at risk of contamination by intense or sustained 
wet weather compared with Options 3 and 4 which are above ground. Stormwater ingress to 
the ponds in Options 1 and 2 could compromise water quality or treatment capacity. 

Options 1 and 2 utilise most of the available area at the proposed site and therefore any future 
upgrades to cater for unforeseen development would have a long lead time. Option 4 is a 
modular design that can be easily upgraded to increase capacity if required.  

Financial assessment 

A preliminary high level concept was developed for each options to prepare a high level 
estimate of the capital cost for each item. Operating and maintenance costs were based on 
NSC’s current costs for electricity, current chemical rates and an allowance for maintenance.  

Option 3 has the lowest capital cost while Option 4 has the lowest operation and maintenance 
costs. Option 4 has the lowest whole of life costs (present value) after 30 years and the 
additional capital investment over Option 3 is paid back in less than 10 years 

Triple bottom line 

The overall environmental and social scores and the present value were used to calculate and 
overall score and ranking for the options (see Table i-i). 

Table i-i. Results from the triple bottom line assessment 

Assessment Option 

1 2 3 4 

Environmental 2.30 3.10 5.20 6.30 

Social 2.80 4.40 5.80 7.20 

Environmental & social score (ESS) 5.10 7.50 11.00 13.50 

Total present value (PV) 51.71 42.37 35.42 33.30 

ESS/PV 0.10 0.18 0.31 0.41 

Ranking 4 3 2 1 

Based on this assessment, Option 4 is preferred with lower costs and better outcomes for 
environmental and social factors. 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 195



          Executive Summary 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

iii 

Recommendation 
Based on the options assessment, it is recommended that Option 4 be taken forward to 
concept design. This option consists of the following: 

• Purchase of existing temporary WTP by NSC 

• Upgrade of existing plant to a capacity to produce 7.5 ML/day in 20 hours operation 

• Two new sedimentation tanks with a combined capacity of 7.5 ML/day 

• Additional ozone disinfection and membrane filtration to provide the required log 
reduction values (LRV’s) 

• New clear water tank and high lift pump station 

• Relocation of the existing chlorination system to the WTP site 

• Sludge thickening and dewatering 

• Detailed environmental assessment 

• Approval under Section 60 of the Local Government Act (NSW) 1993. 

 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 196



          Contents 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

iv 

Contents 
1 Introduction ......................................................................................................................................1 

1.1 Project background ..............................................................................................................1 

1.2 Document purpose ..............................................................................................................1 

1.3 Current Narromine water supply system ..........................................................................2 

1.3.1 Catchment ...............................................................................................................2 

1.3.2 Water treatment and distribution ........................................................................2 

1.4 Integrated Water Cycle Management ................................................................................4 

1.5 Levels of Service ...................................................................................................................5 

2 Regulatory context ...........................................................................................................................6 

2.1 NSW Public Health Act .........................................................................................................6 

2.2 NSW Local Government Act ................................................................................................6 

2.3 Australian Drinking Water Guidelines ................................................................................6 

2.3.1 Health based targets ..............................................................................................7 

2.3.2 Cryptosporidium risk assessment ..........................................................................8 

3 Water quality assessment ...............................................................................................................9 

3.1 Review of water quality data ...............................................................................................9 

3.2 Water quality risk assessment ............................................................................................9 

3.3 Jar testing ........................................................................................................................... 11 

4 Water treatment options.............................................................................................................. 13 

4.1 Treatment requirements .................................................................................................. 13 

4.1.1 Production requirements ................................................................................... 13 

4.1.2 Quality requirements .......................................................................................... 13 

4.2 Options assessment .......................................................................................................... 15 

4.2.1 Treatment options ............................................................................................... 15 

4.2.2 Triple bottom line assessment ........................................................................... 30 

5 Recommendations ........................................................................................................................ 36 

6 References ..................................................................................................................................... 37 

Appendix A Risk assessment output paper .......................................................................... A-1 

Appendix B Jar testing report ................................................................................................. B-1 

Appendix C Detailed costing .................................................................................................. C-1 

Appendix D Preliminary environmental assessment .......................................................... D-1 

 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 197



          Tables 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

v 

Tables 
Table i-i. Results from the triple bottom line assessment .................................................................. ii 

Table 1-1. Summary of water supply systems .....................................................................................2 

Table 1-2. Current levels of service........................................................................................................5 

Table 1-2-1. Treatment targets given the source water type and E. coli results ..............................8 
[...]
Lead One sample from bore 6 on 2/11/2022 had a lead concentration of 
0.013 mg/L which is above the ADWG guideline value of 0.01 mg/L 

Free chlorine Free chlorine in the reticulation is occasionally below the target of 0.5 mg/L 
(see Error! Reference source not found.). However there have been no 
instances since 2018 of free chlorine in the reticulation being recorded below 
the ADWG guideline of 0.2 mg/L  

Turbidity Reservoir turbidity is regularly above the ADWG guideline value for 
chlorination of 1 mg/L. 

Hardness Total hardness in the reticulation has been above the ADWG guideline value 
of 200 mg/L as CaCO3. 

3.2 Water quality risk assessment 
A water quality risk assessment for the Narromine water supply system was undertaken on 
22 November 2022 and attended by representatives from NSC, DPE and NSW Health. The 
output paper from this workshop (Atom Consulting, 2022b), identified inherent and residual 
risk and proposed risk outlook following the implementation of the identified actions. The risks 
that relate to water quality are shown in Table 3-2. There are four events that have a residual 
risk of very high under the current water treatment barriers without any additional treatment. 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 209



          Water Quality Assessment 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

10 

Table 3-2. Summary of water quality risks 

Hazardous 
event 

Consequence Risk Inherent Residual Proposed 
health risk 
outlook 
following 
implementati
on of 
identified 
actions 

Aquifer 
contamination 
by pathogens 

Community 
illness from 
chlorine 
resistant 
pathogens 

Health (ADWG) Very high (5A) Very high (5A) High (5E) 

Community 
illness from 
chlorine 
sensitive 
pathogens 

Health (ADWG) Very high (5A) Very high (5D) High (5E) 

Community 
illness from 
Naegleria 
fowleri 

Health (ADWG) Moderate (3E) Moderate (3E) N/A 

Aquifer 
contamination 
by chemicals 

Chronic/acute 
health impacts 
from 
chemicals 

Health (ADWG) Very high (3A) High (3C) High (3C) 

River 
contamination 
by pathogens 

Community 
illness from 
chlorine 
resistant 
pathogens 

Health (ADWG) Very high (5A) Very high (5A) High (5E) 

Community 
illness from 
chlorine 
sensitive 
pathogens 

Health (ADWG) Very high (5A) Very high (5D) High (5E) 

Community 
illness from 
Naegleria 
fowleri 

Health (ADWG) Moderate (3E) Moderate (3E) N/A 

River 
contamination 
by chemicals 

Chronic/acute 
health impacts 
from 
chemicals 

Health (ADWG) Very high (3A) High (3C) High (3C) 

Algal bloom in 
Macquarie 
River 

Community 
illness from 
toxins 

Health (ADWG) Moderate 
(3D) 

Moderate 
(3D) 

Low (1D) 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 210



          Water Quality Assessment 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

11 

Hazardous 
event 

Consequence Risk Inherent Residual Proposed 
health risk 
outlook 
following 
implementati
on of 
identified 
actions 

Aesthetic 
impacts at 
customers tap 

Aesthetic (ADWG) Very high (3A) Moderate 
(3D) 

Moderate 
(3D) 

Water in 
service 
reservoirs has 
not had 
adequate C.t 
to achieve 
primary kill 

Community 
illness from 
chlorine 
sensitive 
pathogens 

Health (ADWG) Very high (5D) High (5E) High (5E) 

Community 
illness from 
Naegleria 
fowleri 

Health (ADWG) Moderate (3E) Moderate (3E) N/A 

Ineffective 
iron and 
Manganese 
removal 

Community 
illness from 
chlorine 
sensitive 
pathogens 

Health (ADWG) Very High (5A) High (5E) High (5E) 

Taste and 
odour 
complaints 
due to levels 
above ADWG 
limits  

Aesthetic (ADWG) Moderate (3E) Moderate (3E) N/A 

Ineffective 
organic 
removal 

Disinfection 
by-products 
above ADWG 
limits in 
customers 
water 

Health (ADWG) Very high (3A) Very high (3A High (3C) 

3.3 Jar testing 
Jar testing of the raw bore water and the Macquarie River was undertaken in September 2022. 
The purpose of this jar testing was to determine: 

• if the water quality from each source could be treated with conventional processes 
• the optimal coagulant and dose. 

Samples were collected from each bore and the Macquarie River and jar testing undertaken on 
each source as well as blended sources. For all sources aluminium chlorhydrate (ACH) was 
found to be the optimal coagulant. The detailed results of the jar testing are shown in 
Appendix B and summarised in Table 3-3.  

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 211



          Water Quality Assessment 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

12 

Table 3-3. Summary of jar testing results 

Source Raw turbidity 
(NTU) 

Optimal ACH dose 
(mg/L) 

Filtered turbidity 
(NTU) 

Bore 3 0.3 25 <0.20 

Bore 6 421 38 0.37 

Bore 7 3.8 30 0.34 

Bore 8 5.9 30 <0.20 

Bore 9 3.7 25 0.34 

River 38.2 25 0.49 

All bores (20% each) 23.0 38 0.37 

River 60%, Bore 3 40% 32.9 32 0.17 

River 40%, Bore 3 60% 16.4 38 0.16 

All source waters were able to achieve a filtered water turbidity of less than 0.5 NTU with an 
ACH dose of between 25 and 38 mg/L and settling time of 20 to 30 minutes. 

To consistently achieve filtered water turbidity less than 0.2 NTU, coagulant aid polymer may 
be required. There is also some uncertainty of the river water quality as laboratory analysis 
was only available for one sample. It is therefore recommended that further jar testing be 
undertaken during the concept design phase to assess the performance of polymer dosing and 
using Macquarie River samples during different river conditions. 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 212



          Water Treatment Options 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

13 

4 Water treatment options 

4.1 Treatment requirements 
The treatment options are required to meet the levels of service described in Table 1-2. Further 
details on the treatment requirements to achieve these levels of service is provided in the 
following sections. 

4.1.1 Production requirements 

The IWCM Issues Paper (PWA, 2022) Table 8-14 provides peak day demand for the Narromine 
water supply scheme. This demand peaks at 7.5 ML/day in 2042 and this has been used for the 
peak capacity of the water treatment options. As the minimum daily demand is currently 
around 2.5 ML/day, the treatment options will also need to be capable of being turned down to 
achieve this production without frequent starting and stopping. The treatment options must be 
capable of achieving the treated water quality described in Section 4.1.2 over the full range of 
flows. 

4.1.2 Quality requirements 

Health requirements 

As a minimum the treatment options must meet the health requirements from the ADWG and 
NSW Health. As discussed in Section 2.3, the current source water has been assessed as 
Category 4. If water is sourced from the Macquarie River the combined source water will be 
Category 4. The overall treatment process therefore needs to achieve LRVs of 5.0 for protozoa, 
6.0 for viruses and 6.0 for bacteria. 

As the maximum LRV from each treatment process type is 4.0, at least two treatment barriers 
are required for each pathogen type. 

All treatment options will include filtration and chlorination. The LRV requirement for other 
processes is shown in Table 4-1. The LRVs for filtration and chlorination were sourced from 
ADWG Table 5.6.  

Table 4-1. Treatment option log removal requirements 

Treatment process Log reduction values 

Protozoa Viruses Bacteria 

Filtration 4.0 0 4.0 

Chlorination 0 4.0 4.0 

Total 4.0 4.0 8.0 

Category 4 requirement 5.0 6.0 6.0 

Shortfall (to be addressed 
by other processes) 

1.0 2.0 0 

To achieve a log reduction of 4.0 for protozoa, filters need to be operated to achieve turbidity 
of less than 0.2 NTU 95% of the time (ADWG). Similarly, chlorination should be operated at a C.t 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 213



          Water Treatment Options 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

14 

of at least 15 mg.min/L with a turbidity of less than 1 NTU at the point of disinfection (NSW 
Health). 

The mandatory requirements for treatment to ensure drinking water achieves the minimum 
health requirements is shown in Table 4-2. 

Table 4-2. Minimum treatment requirements for health 

Location Parameter Requirement 

Filtered water Turbidity <0.2 NTU 95% of the time 
Always <0.5 NTU 

Chlorination Turbidity <1 NTU 

pH <8.0 

C.t > 15 mg.min/L 

Reticulation Free chlorine >0.2 mg/L 

Manganese <0.5 mg/L 

 

Aesthetic requirements 

In addition to the health requirements, the ADWG recommends aesthetic limits. Treated water 
quality outside these parameters can result in dirty water or taste and odour experienced by 
customers. The key aesthetic parameters for Narromine are shown in Table 4-3. 

In addition, the treated water should not be corrosive or scale forming. 

Table 4-3. Aesthetic water quality requirements 

Parameter Units Requirement 

Dissolved oxygen % saturation >85 

Hardness mg/L as CaCO3 <200 

pH - 6.5 to 8.5 

Total chlorine mg/L <5 

Total iron mg/L <0.051 

Total manganese mg/L <0.021 

True colour Hazen units (HU) <15 

Turbidity NTU <5 

Source: ADWG (except 1 WaterRA 2020) 

Raw water quality envelope 

The design the new WTP was based on the peak raw water quality measured in samples 
collected during September 2022. The operational cost (e.g. chemical dosing) was based an 
equal blend of Bores 3, 6, 7, 8 and 9. The raw water quality envelope is shown in Table 4-4 

Table 4-4. Raw water quality envelope 

Parameter Units Average Worst case 

Alkalinity mg/L as CaCO3 150 130 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 214



          Water Treatment Options 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

15 

Parameter Units Average Worst case 

pH - 7.7 7.0 to 8.0 

Turbidity NTU 23 420 

True colour HU 50 500 

Iron (soluble) mg/L 0.3 1.6 

Manganese (soluble) mg/L 0.2 0.4 

4.2 Options assessment 

4.2.1 Treatment options 

The treatment options that have been assessed for meeting the water quality targets in 
Section 4.1 are outlined in the following sections.  

All options will require a review of the CCPs to include the new barriers to pathogens and 
approval under Section 60 of the Local Government Act (NSW) 1993. 

Option 1 – Conventional treatment with sedimentation lagoons 

This option includes the following processes: 
• Potassium permanganate dosing 
• Coagulant and soda ash dosing 
• Sedimentation lagoons 
• Settled water pump station 
• Pressure sand filters 
• Ultraviolet (UV) disinfection 
• Chlorination (relocated from existing high lift pump site) 
• Clear water tank 
• High lift pumps. 

The flow diagram and site layout for this option are shown in Figure 4-1 and Figure 4-2 
respectively. This option can achieve the log reduction values shown in Table 4-5. 

Table 4-5. Option 1 log reduction values 

Process Protozoa Viruses Bacteria 

Pressure filters 4 0 2 

UV disinfection 4 2 4 

Chlorination 0 4 4 

Total 8 6 10 

This option can meet all the health and aesthetic requirements except for reducing the 
hardness. 

The purpose and sizing of each process unit is described in Table 4-6. 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 215



          Water Treatment Options 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

16 

Table 4-6. Option 1 process sizing 

Process Purpose Quantity Sizing 

Potassium 
permanganate dosing 

Oxidation of iron and 
manganese 

1 x dosing skid 7.5 L/h 

ACH dosing Coagulation of turbidity 
and organics 

1 x storage tank 
Duty/standby 

pumps 

25 kL 

Duty/standby 
pumps 

7.5 L/h 

Soda ash dosing • Raise pH for 
optimal coagulation 

• Reduce 
corrosiveness of 
water 

1 x dosing skid 7.5 L/h 

Sedimentation lagoons • Settling of 
coagulated solids 

2 92m L x 31m W x 2.5mD 

Settled water pump 
station 

• Transfer settled 
water to filters 

Duty/standby 105 L/s each 

Pressure sand filters • Filtration of 
unsettled turbidity 

• Barrier to chlorine 
resistant pathogens 

2 skids each with 
3 filters 

2m diameter 
1m media depth 

UV disinfection • Disinfection barrier 1 100mJ/cm2 
2 x Trojan Swift D06 

Chlorination • Disinfection barrier 
• Residual in water 

network 

2 x 920kg drums 
Relocate from 

current high lift 
pumps 

- 

Clear water tank • Contact time for 
chlorination 

• Storage for WTP 
breakdowns and 
maintenance 

Panel tank with 
liner 

2,500 kL 

High lift pumps • Transfer of treated 
water to reservoirs 

Duty/standby 105 L/s each 

Option 2 – Conventional treatment with sedimentation tank and sludge lagoons 

This option includes the following processes: 
• Potassium permanganate dosing 
• Coagulant and soda ash dosing 
• Sedimentation tank 
• Settled water pump station 
• Pressure sand filters 
• UV disinfection 
• Chlorination (relocated from existing high lift pump site) 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 216



          Water Treatment Options 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

17 

• Clear water tank 
• High lift pumps 
• Sludge lagoons. 

The flow diagram and site layout for this option are shown in Figure 4-3 and Figure 4-4 
respectively. This option can achieve the log reduction values shown in Table 4-5. 

Table 4-7. Option 2 log reduction values 

Process Protozoa Viruses Bacteria 

Pressure filters 4 0 2 

UV disinfection 4 2 4 

Chlorination 0 4 4 

Total 8 6 10 

This option can meet all the health and aesthetic requirements except for reducing the 
hardness. 

The purpose and sizing of each process unit is described in Table 4-6. 

Table 4-8. Option 2 process sizing 

Process Purpose Quantity Sizing 

Potassium 
permanganate dosing 

Oxidation of iron and 
manganese 

1 x dosing skid 7.5 L/h 

ACH dosing Coagulation of turbidity 
and organics 

1 x storage tank 
Duty/standby 

pumps 

25 kL 

Duty/standby 
pumps 

7.5 L/h 

Soda ash dosing • Raise pH for 
optimal coagulation 

• Reduce 
corrosiveness of 
water 

1 x dosing skid 7.5 L/h 

Sedimentation tank Settling of coagulated 
solids 

1 Comag ballasted clarifier 

Settled water pump 
station 

Transfer settled water 
to filters 

Duty/standby 105 L/s each 

Pressure sand filters • Filtration of 
unsettled turbidity 

• Barrier to chlorine 
resistant pathogens 

2 skids each with 
3 filters 

2m diameter 
1m media depth 

UV disinfection Disinfection barrier 1 100mJ/cm2 
2 x Trojan Swift D06 

Chlorination • Disinfection barrier 
• Residual in water 

network 

2 x 920kg drums 
Relocate from 

current high lift 
pumps 

- 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 217



          Water Treatment Options 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

18 

Process Purpose Quantity Sizing 

Clear water tank • Contact time for 
chlorination 

• Storage for WTP 
breakdowns and 
maintenance 

1 2,500 kL 

High lift pumps Transfer of treated 
water to reservoirs 

Duty/standby 105 L/s each 

Sludge lagoons Settlement of sludge 
for dewatering 

3 1,400 m3 each 

Option 3 – Conventional treatment with sedimentation tank and mechanical dewatering 

This option includes the following processes: 
• Potassium permanganate dosing 
• Coagulant and soda ash dosing 
• Sedimentation tank 
• Settled water pump station 
• Pressure sand filters 
• UV disinfection 
• Chlorination (relocated from existing high lift pump site) 
• Clear water tank 
• High lift pumps 
• Sludge thickening 
• Sludge dewatering. 

The flow diagram and site layout for this option are shown in Figure 4-5 and Figure 4-6 
respectively. This option can achieve the log reduction values shown in Table 4-5. 

Table 4-9. Option 3 log reduction values 

Process Protozoa Viruses Bacteria 

Pressure filters 4 0 2 

UV disinfection 4 2 4 

Chlorination 0 4 4 

Total 8 6 10 

This option can meet all the health and aesthetic requirements except for reducing the 
hardness. There is a sub option to add lime softening to this process which can be used to 
reduce the hardness. 

The purpose and sizing of each process unit is described in Table 4-6. 

Table 4-10. Option 3 process sizing 

Process Purpose Quantity Sizing 

Potassium 
permanganate dosing 

Oxidation of iron and 
manganese 

1 x dosing skid 7.5 L/h 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 218



          Water Treatment Options 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

19 

Process Purpose Quantity Sizing 

ACH dosing Coagulation of turbidity 
and organics 

1 x storage tank 
Duty/standby 

pumps 

25 kL 

Duty/standby 
pumps 

7.5 L/h 

Soda ash dosing • Raise pH for 
optimal coagulation 

• Reduce 
corrosiveness of 
water 

1 x dosing skid 7.5 L/h 

Sedimentation tank Settling of coagulated 
solids 

1 Comag ballasted clarifier 

Settled water pump 
station 

Transfer settled water 
to filters 

Duty/standby 105 L/s each 

Pressure sand filters • Filtration of 
unsettled turbidity 

• Barrier to chlorine 
resistant pathogens 

2 skids each with 
3 filters 

2m diameter 
1m media depth 

UV disinfection Disinfection barrier 1 100mJ/cm2 
2 x Trojan Swift D06 

Chlorination • Disinfection barrier 
• Residual in water 

network 

2 x 920kg drums 
Relocate from 

current high lift 
pumps 

- 

Clear water tank • Contact time for 
chlorination 

• Storage for WTP 
breakdowns and 
maintenance 

1 2,500 kL 

High lift pumps Transfer of treated 
water to reservoirs 

Duty/standby 105 L/s each 

Sludge press Dewatering of sludge 
to reduce volume for 
transport and disposal 

1 Huber Q press Q440 
Capacity 8.5 m3/h 

Option 4 – Upgrade exiting temporary plant 

This option includes the following processes: 
• Coagulant and soda ash dosing 
• Ozone generation 
• Ozone reactor tank 
• Greensand pressure filters 
• Submerged membrane filtration 
• Ozone disinfection 
• Chlorination (relocated from existing high lift pump site) 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 219



          Water Treatment Options 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

20 

• Clear water tank 
• High lift pumps 
• Sludge thickening 
• Sludge dewatering. 

Ozone has been selected for disinfection as there is excess ozone generation capacity and 
ozone is more effective and achieving virus LRVs than UV disinfection. 

The flow diagram and site layout for this option are shown in Figure 4-7 and Figure 4-8 
respectively. This option can achieve the log reduction values shown in Table 4-5. 

Table 4-11. Option 4 log reduction values 

Process Protozoa Viruses Bacteria 

Membrane filters 4 0 4 

Ozone disinfection 4 4 4 

Chlorination 0 4 4 

Total 8 8 12 

This option can meet all the health and aesthetic requirements. 

The purpose and sizing of each process unit is described in Table 4-6. 

Table 4-12. Option 4 process sizing 

Process Purpose Quantity Sizing 

ACH dosing Coagulation of turbidity 
and organics 

1 x storage tank 
Duty/standby 

pumps 

25 kL 

Duty/standby 
pumps 

 

Soda ash dosing • Raise pH for 
optimal coagulation 

• Reduce 
corrosiveness of 
water 

1 x dosing skid  

Ozone generation • Oxidation of iron & 
manganese 

• Disinfection barrier 

  

Sedimentation tank Settling of coagulated 
solids 

2 High-rate ballasted clarifiers 

Greensand pressure 
filters 

• Adsorption of iron 
and manganese 

  

Membrane filtration • Filtration of 
unsettled turbidity 

• Barrier to chlorine 
[...]
Option 2 – Conventional treatment with sedimentation tank and sludge lagoons 

This option has the second largest footprint and therefore a larger potential to impact on the 
adjacent wetland and will intrude into the stormwater management area. 

During the operation phase, the sludge lagoons will need to be desludged. This typically 
involves mechanical equipment such as pumps on floating pontoons. While lower than 
Option 1, there is the potential to damage the pond liner and cause pollution. 

Option 2 is the highest consumer of resources for operations and has a large requirement for 
imported fill. 

Option 3 – Conventional treatment with sedimentation tank and mechanical dewatering 

This option has the second smallest footprint and therefore a lower potential to impact on 
biodiversity, heritage receiving environment during construction phase. 

Option 2 is the second lowest consumer of resources for operations and has a less 
requirement for imported fill. 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 231



          Water Treatment Options 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

32 

Option 4 – Upgrade existing temporary plant 

Option 4 has the lowest footprint and therefore the lowest potential to impact on biodiversity, 
heritage receiving environment during construction phase. This option also utilises the existing 
temporary plant which would need to be removed in the other options 

While consumer more power than the other options, there is less requirements for chemical 
(potassium permanganate is not required) and will produce less sludge. 

Environmental scoring 

The environmental scoring is shown in Table 4-14. Scoring of each factor was from 1 to 10 with 
the higher scores having the least potential impact. Scoring was based on the following: 

• High impact (1-3) 
• Moderate impact (4-6) 
• Low impact (7-10). 

Table 4-14. Environmental scoring 

Criteria Weighting Option 

1 2 3 4 

Impact on terrestrial and aquatic biodiversity 40% 2.0 3.0 5.0 6.0 

Environmental pollution risk (i.e POEO Act) 30% 3.0 4.0 6.0 6.0 

Waste and resources 20% 2.0 2.0 4.0 7.0 

Impact on land – use and area (ha) 10% 2.0 3.0 6.0 7.0 

Total weighted score 100% 2.30 3.10 5.20 6.30 

Social assessment 

Option 1 – Conventional treatment with sedimentation lagoons 

The sedimentation lagoons in this options offer little for optimisation by the operator other 
than frequency of desludging and chemical dose rates. Sedimentation lagoons can also be 
prone to temperature changes causing settled sludge to float. 

The performance of filtration as barrier to chlorine resistant pathogens is improved by well 
performing upstream sedimentation. High filtered water turbidity will also reduce the 
effectiveness of downstream chlorine and ultraviolet disinfection processes. 

There is also some risk that the sedimentation ponds become inundated in prolonged wet 
weather and therefore compromise treatment capacity or water quality. 

This option utilises most of the available site and offers little opportunity for expansion to cater 
for unforeseen population growth in the town. 

Option 2 – Conventional treatment with sedimentation tank and sludge lagoons 

The risk that the WTP fails to operate as per design parameters is lower than for Option 1 as 
there is more control of the sedimentation tank and it is less susceptible to environmental 
conditions & stochastic events. 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 232



          Water Treatment Options 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

33 

There is also some risk that the sludge lagoons become inundated in prolonged wet weather 
causing high volumes of supernatant to be returned to the plant and therefore compromise 
treatment capacity or water quality. 

This option still utilises most of the available site and offers little opportunity for expansion to 
cater for unforeseen population growth in the town. 

Option 3 – Conventional treatment with sedimentation tank and mechanical dewatering 

The risk that the WTP fails to operate as per design parameters is similar to Option 2 as there is 
more control of the sedimentation tank and it is less susceptible to environmental conditions & 
stochastic events. 

As there is not ponds and the plant is mostly above ground there is lower risk caused by 
sustained or intense wet weather. 

This option still much less of the available site than Options 1 and 2. However, expansion to 
cater for unforeseen population growth in the town would require significant lead time for 
design and construction. 

Option 4 – Upgrade existing temporary plant 

This option is based on the current temporary plant with expansion for increased capacity and 
sedimentation to allow treatment of higher turbidity source waters. The process is already 
proven to meet the requirements of the ADWG with additional filtration and ozone disinfection 
to comply with HBTs. 

This option utilises the least amount of land providing space for expansion. The modular 
design will allow expansion to cater for unforeseen population growth in the town in a shorter 
timeframe than the other options. 

Social scoring 

The social scoring is shown in Table 4-15. Scoring of each factor was from 1 to 10 with the 
higher scores having the least potential impact. Scoring was based on the following: 

• High impact (1-3) 
• Moderate impact (4-6) 
• Low impact (7-10). 

Table 4-15. Social scoring 

Criteria Weighting Option 

1 2 3 4 

Risk of not meeting levels of service 
(LOS, health and aesthetic criteria) 

40% 4.0 6.0 6.0 7.0 

Impact on land – use and area (ha)/disruption 
to community 

20% 2.0 3.0 6.0 7.0 

Planned for future changes in development 
(right sizing) 

20% 2.0 3.0 6.0 8.0 

Community attraction/liveability 20% 2.0 4.0 5.0 7.0 

Total weighted score 100% 2.80 4.40 5.80 7.20 

 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 233



          Water Treatment Options 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

34 

Financial assessment 

A preliminary high level concept was developed for each options to prepare a high level 
estimate using the following: 

• Sixmaps imagery 
• Rawlinsons Australian Construction Handbook Edition 35 

• Hunter Water Corporation Estimating Manual 
• Quotes from suppliers for similar projects where appropriate 
• Engineering judgement and experience from previous projects 

Where supplier quotes were not current they have been indexed to 2023 costs based on 
published consumer price indexes. 

Preliminaries were estimated using the Hunter Water Estimating Manual which contains 
percentages for various preliminary items based on the construction value. 

The following allowances were made for design and project management: 
• Design – 10% of estimated construction cost 
• Design project management – 16% of design estimate 
• Construction project management – 9% of estimated construction cost 

No survey, geotechnical investigations or other preliminary design studies have been 
undertaken. 

A contingency of 35% was added to allow for unforeseen scope and increased costs following 
detailed survey, geotechnical investigation and environmental assessment. An escalation factor 
of 12% was added to allow for increased construction costs between the date of the estimated 
and when the construction will be undertaken. 

Ongoing operating and maintenance costs for each option were estimated based on 
equipment power usage from suppliers, estimated pumping energy, chemical usage from jar 
testing and current chlorine dose rates. The cost of soda ash was not estimated as this would 
only be dosed when the water quality required and would be similar for all options. Labour 
cost for operators was based on 1 full time equivalent (FTE) for Options 1 to 3 and 1.5 FTE for 
Option 4. The estimate was based on the following rates: 

• Electricity costs of $0.22/kWh 
• ACH at $2.79/kg 
• Potassium permanganate $13/kg 
• Chlorine at $4.90/kg 
• Sludge disposal $23.64 (NSC current rates for skip bins) 
• Maintenance as 1% of capital 
• Labour cost for operators $90,000/year 

Table 4-16. Financial assessment 

Option Capital cost 
($M) 

Annual O&M cost 
($k) 

PV (20 years, 7%) 
$M 

1 40.50 736+213/ML 51.71 

2 32.46 632+213/ML 42.37 

3 26.97 514+213/ML 35.42 

4 28.72 222+189/ML 33.30 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 234



          Water Treatment Options 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

35 

Option 3 has the lowest capital while Option 4 has the lowest operation and maintenance 
costs. Option 4 has the lowest whole of life costs (present value) after 30 years and the 
additional capital investment over Option 3 is paid back in less than 10 years. 

Triple bottom line 

Based on the environmental, social and present value of each option, the triple bottom line 
assessment is shown in Table 4-17. 

Table 4-17. Triple bottom line 

Assessment Option 

1 2 3 4 

Environmental 2.30 3.10 5.20 6.30 

Social 2.80 4.40 5.80 7.20 

Environmental & social score (ESS) 5.10 7.50 11.00 13.50 

Total PV 51.71 42.37 35.42 33.30 

ESS/PV 0.10 0.18 0.31 0.41 

Ranking 4 3 2 1 

Based on this assessment, Option 2 is preferred with lower costs and better outcomes for 
environmental and social factors. 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 235



          Recommendations 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

36 

5 Recommendations 
Based on the options assessment, it is recommended that Option 4 be taken forward to 
concept design. This option consists of the following: 

• Purchase of existing temporary WTP by NSC 

• Upgrade of existing plant to a capacity to produce 7.5ML/day in 20 hours operation 

• Two new sedimentation tanks with a combined capacity of 7.5 ML/day 

• Additional ozone disinfection and membrane filtration to provide the required LRVs 

• New clear water tank and high lift pump station 

• Relocate existing chlorination system to the WTP site 

• Sludge thickening and dewatering 

• Detailed environmental assessment 

• Approval under Section 60 of the Local Government Act (NSW) 1993. 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 236



          References 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

37 

6 References 
ADWG see Australian Drinking Water Guidelines 6 National Water Quality Management 
Strategy - Natural Resource Management Ministerial Council 

Atom Consulting, 2022a, Narromine Water Supply System Drinking Water Quality Risk 
Assessment Briefing Paper 

Atom Consulting, 2022b, Narromine Water Supply System Drinking Water Quality Risk 
Assessment Output Paper 

DGP Water, 2023, Narromine Water Security and Water Quality Investigation Basis of Estimate 
Report 

DOI, 2019, Integrated Water Cycle Management Information Sheet 2 – Evaluation of integrated 
water cycle management scenarios 

PWA, 2022, Narromine Shire Council Integrated Water Cycle Management Strategy Issues 
Paper 

NHMRC (2011) Australian Drinking Water Guidelines Paper 6 National Water Quality 
Management Strategy. Version 3 Updated March 2015, National Health and Medical Research 
Council, National Resource Management Ministerial Council, Commonwealth of Australia, 
Canberra. 

TEF, 2023, Narromine Water Quality Project – Preliminary Environmental Assessment 

WaterRA 2020, Good Practice Guide to the Operation of Drinking Water Supply Systems for the 
Management of Microbial Risk Second Edition, Water Research Australia 

 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 237



          Appendix A Risk Assessment Output Paper 

Water Quality Options Report  Atom Consulting for Narromine Shire Council  

A-1 

Appendix A Risk assessment output paper 
 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 238



Narromine Water Supply System 

DRINKING WATER QUALITY 

RISK ASSESSMENT 

OUTPUT PAPER

Narromine Shire Council 

December 2022 

2.0 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 239



Drinking Water Quality Risk Assessment Output Paper         . 

 

 

 

Document 

Status: 

Version:  2.0  

Document 

History: 

Status Reviewer Version Date 

Internal draft David Bartley 1.0 15/11/2022 

For issue Steven Contos 2.0 11/01/2023 

    

    

Authors: Lucy Parsons, Hugo Brouwers, Megan Ryder 

Contact:  Annalisa Contos  

Atom Consulting 

65 Cambourne Ave  

St Ives NSW 2075 

annalisa@atomconsulting.com.au 

02 9488 7742 

File Name: NAR2203A Narromine WQRA output paper 

 

 

 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 240



          Executive Summary 

Atom Consulting for Narromine Shire Council  

i 

Executive Summary 

Project background 

Under the Public Health Act 2010 (NSW) and the Public Health Regulation, Narromine Shire 

Council is required to periodically review its drinking water quality risk assessment. The 

previous drinking water quality risk assessment for Narromine water supply system was 

undertaken in May 2018. 

Council are also assessing options for a new water treatment plant for Narromine. 

A facilitated risk review workshop was held on 22 November 2022 for the Narromine water 

supply scheme.  

Document purpose 

This document records the output from the Narromine water supply scheme risk assessment 

workshop.  

Risk assessment workshop 

The purpose of this workshop was to: 

• review the estimated the level of risk for each identified hazard or hazardous event  

• evaluate the major sources of uncertainty associated with each hazard and hazardous 

event and consider actions to reduce uncertainty  

• determine significant risks and document priorities for risk management 

• review the current critical control points and limits  

• assess what additional treatment is required to meet health requirements 

Risk analysis and assessment 

Nine bow ties were developed for the Narromine water supply scheme. 

Consequences were reviewed for maximum risk - those without identified controls in place and 

residual risk - those with identified controls in place. Consequences were also reviewed for 

future risk after the implementation of the new WTP. Participants ranked risks from a health or 

operational perspective using a risk assessment matrix.  

There were a total of 2 aesthetic risks and 11 health risks ranked as part of the process. The 

risk assessment workshop reviewed 40 causes and 13 consequences of these hazardous 

events.  

A summary of the very high residual health risks is shown in Table i-i. Residual risks for 

community illnesses remain very high as the consequences remain as catastrophic. The full 

risk register is included in Appendix H. 

Attachment No. 2

Reports to Council - Infrastructure and Engineering Services 
Page 241



Drinking Water Quality Risk Assessment Output Paper         . 

ii 

Table i-i. Narromine risk analysis summary – very high residual health risks 

Hazardous event Consequence Risk Inherent Residual Proposed 

health 

Uncertainty 

Aquifer 

contamination by 

pathogens 

Community 

illness from 

chlorine resistant 

pathogens 

Health 

(ADWG) 

Very high 

(5A) 

Very high 

(5A) 

High (5E) C 

Community 

illness from 

chlorine sensitive 

pathogens 

Health 

(ADWG) 

Very high 

(5A) 

Very high 

(5D) 

High (5E) C 

River contamination 

by pathogens 

Community 

illness from 

chlorine resistant 

pathogens 

Health 

(ADWG) 

Very high 

(5A) 

Very high 

(5A) 

High (5E) C 

Community 